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Model 90C
22" High Wheel Rotary Mower
Grass Catcher GC-12 (Not Shown)




Model 90C

~

) INDEX
NO.

PART ’
NO. DESCRIPTION

028894 Deck 22"

027688 Wheel Bracket

028886 Chute Deflector Assembly
030353 Blade - 22" .

041111 Wheel 8 x 1.75 Steel

040410 Wheel 16 x 1.75

050674 Control Cable - Engine/Blade
050542 Control - Throttle

071050 Handle - Lower

071159 Handle - Upper Coated

100396 Stablizer Bar )

106005 Blade Washer

106914  Clip - Trailing Shield

106997 Deck Stiffener

111617 Trailing Shieid - Plastic

106625 Baffle - Front & Rear

152405 Bolt - Carriage 3/8-16 x 3/4
126466 Blade Adapter

103424 Spacer - Whee! Sleeve

104661 Handle Bracket - Right Hand
104679 Handle Bracket - Left Hand
104745  Control - Engine/Blade Crossbar
110064 Bolt Cap

110379 Cable Tie

152486 Biade Bolt

1583874 Boli-Hex 1/4-20 x 2%

457168 Bolt 3/8-16 x 7/8 TDFM

144063 Decal - C.P.S.C. Danger
144204 Decal - Blade Warning

111260 Plastic Tip - Height Adjuster
144899 Decal - Starting Instructions
150011 Carriage Bolt 1/4-20 x 5/8
030589 Back Plate - Height Adjuster
150060 Wheel Bolt .

090712 Wheel Lever - Heighter Adjuster
150201 Curved Washer 5/16

150276  Woodruff Key #6

152421 Washer-Spring-Height Adjuster
150318 Cable Clamp

150623  Self Tap Screw #10 x 5/8
152413 Washer-Plastic - Height Adjuster
153643 Shoulder Bolt - Height Adjuster
452318 Nut #10-24 Hex Nylon Insert
458687 Bolt Hex 10-24 x 1/2

151613 Hex Head Bolt #10-32 x 3/8 SEMS
151647 Hex Head Bolt 3/8-16 x 4
151795 Wing Nut 5/16-18

151936 Curved Head Bolt 5/16-18 x 2-1/4
152074 Rope Stop

152140 Eyebolt - Cable Mounting
152207 Locknut Acorn 1/4-20

152215 Rope Guide

714170 Decal - Rating Plate

715011 Hitch Pin 43

715073  Nut 1/4-20 Keps

715078  Nut 1/4-20 Flange Whiziock
715508 Whizlock 1/4-20

715086 Locknut 3/8-16

715201 Hex Head Bolt 3/8-16 x 3/4
715409 Disc Spring Washer 3/8

715417  Washer 3/8 SAE

090613  Setting Lever - Height Adjuster

PARTS ARE RIGHT OR LEFT HAND AS VIEWED
FROM THE OPERATOR POSITION.
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